

SGS

Test Report

No. LPCI00634/08

Date : 2008/01/18

Page: 1 of 3

CTS Ref. CTS/08/0179/United Paper

UNITED PAPER BOARD (M) SDN. BHD.
P. O. BOX 225, LOT 225, JALAN KUALA SELANGOR,
45620 UJOK, BATANG BERJUNTAI, SELANGOR DARUL EHSAN.

The following merchandise was (were) submitted and identified by the client as:

Products	:	TEST LINER / CORRUGATED MEDIUM / CORE BOARD
I.D. No.	:	28010405
Sample Receiving Date	:	2008/01/14
Testing Period	:	2008/01/14 to 2008/01/18

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives

Test Method :

- (1) With reference to EPA Method 3051A for Cadmium Content. Analysis was performed by ICP
- (2) With reference to EPA Method 3051A for Lead Content. Analysis was performed by ICP
- (3) With reference to EPA Method 3051A for Mercury Content. Analysis was performed by ICP
- (4) With reference to EPA Method 3060A & 7196A for Hexavalent Chromium. Analysis was performed by UV/Vis Spectrophotometry
- (5) With reference to EPA Method 3540C/3550B for PBB / PBDE Content. Analysis was performed by GC/MS.

Test Results : Please refer to next page.

Analysts : Lim Meng Hoe & Jocelyn Christmas

SGS LABORATORY SERVICES (M) SDN. BHD.



CHONG KIEN LEN
B.Sc.(HONS) AMIC
LAB MANAGER

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and applicable at the time of issuance. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Report or its content is advised that information contained herein reflects the Company's findings at the time of its issuance and will adhere to the terms of Client's instructions, if any. The Company's sole responsibility is to the Client and this document does not constitute parties to a transaction, thus exempting all their rights and obligations under the transaction document. Any unauthorized use, alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The Client shall be responsible for any use of the Report for other than the intended purpose. The Test Report must be read in full, which may contain references to the Company.

Test Report

No. LPCI/00634/08

Date : 2008/01/18

Page: 2 of 3

CTS Ref. CTS/08/0179/United Paper

Test results by chemical method (Unit: mg/kg)

Test Item(s):	Method (refer to)	Result	MLL
Cadmium(Cd)	(1)	N.D.	2
Lead (Pb)	(2)	10	2
Mercury (Hg)	(3)	N.D.	2
Hexavalent Chromium (CrVI) by alkaline extraction	(4)	N.D.	2
Sum of Polybrominated Biphenyl (PBBs)	(5)	N.D.	-
Monobromobiphenyl		N.D.	5
Dibromobiphenyl		N.D.	5
Tribromobiphenyl		N.D.	5
Tetrabromobiphenyl		N.D.	5
Pentabromobiphenyl		N.D.	5
Hexabromobiphenyl		N.D.	5
Heptabromobiphenyl		N.D.	5
Octabromobiphenyl		N.D.	5
Nonabromobiphenyl		N.D.	5
Decabromobiphenyl		N.D.	5
Sum of Polybrominated Diphenylethers (PBDEs)		N.D.	-
Monobromodiphenyl ether		N.D.	5
Dibromodiphenyl ether		N.D.	5
Tribromodiphenyl ether		N.D.	5
Tetrabromodiphenyl ether		N.D.	5
Pentabromodiphenyl ether		N.D.	5
Hexabromodiphenyl ether		N.D.	5
Heptabromodiphenyl ether		N.D.	5
Octabromodiphenyl ether		N.D.	5
Nonabromodiphenyl ether		N.D.	5
Decabromodiphenyl ether		N.D.	5

Test Part Description :

As per page 3

SGS LABORATORY SERVICES (M) SDN. BHD.



CHONG KIEN LEN
B.Sc.(HONS) AMIC
LAB MANAGER

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and acceptable at <http://www.sgs.com> or sgs@sgs.com. Attention is drawn to the limitation of liability, indemnification and arbitration clauses and other terms. Any notice of the above and any other information concerning the Company's findings at the time of its intervention only and within the limits of its contractual obligations. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from purchasing all their rights and obligations under the applicable laws only. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is strictly prohibited and offenders may be prosecuted to the fullest extent of the law. The results of this test are reported only to the client and are not to be used for any other purpose. The Test Report is not to be reproduced, stored in a retrieval system or used in any way without the prior written permission of the Company.

SGS Laboratory Services (M) Sdn. Bhd.
Company No. 62972-U

Wisma SGS, Lot 609, Lebuhraya Pajaj Luma, Kawasan Perindustrian PKNS, Pandamaran 42000, Putrajaya, Malaysia
T: +6(0)3185 2700 F: +6(0)3185 2328 www.sgs.com

Member of the SGS Group

